

AGE	6-23 months	2-5 years	6+ years
Oral Solution (5mg/5mL)	2.5 mL	2.5 – 5 mL	5 – 10 mL
Chewable 5mg Tablet	-	½ to 1 tablet	1 to 2 tablets
10mg Tablet	-	-	½ to 1 tablet

IMPORTANT POINTS:

- This medication is dosed **ONCE PER DAY**, typically in the evening as it can cause drowsiness.
- This medication dose is based on age, not weight.
- Do not give to children under 6 months of age.